NATIONAL CERA LAB

CERAMIC LABORATORY

Shop No. 16, 17, Ground Floor, Dariyalal Plaza,
Nr. Argil Ceramic, 8-A, N/H, Morbi - 363 642 (Guj.) INDIA.

As per all Countries Export report of Wall, Floor, Vitrified Tiles & Sanitary Wares

Ref. No. Date :
Report No. NCL/Glazed Paorcelain Tiles/BS EN/Pendulum/03/063/2023-24 Issue Date of Report March. 06. 2024
Receive date of test sample :- 05.03.2024
Issued To

M/s ART TILE LLP
Morbi - Jetpar Road ,Nr Narmda Canal
At - Sapar, Dist - Morbi ; Gujarat ; INDIA.

SAMPLE DECRIPTION & NAME: Marble Carrara

Glazed Porcelain Tiles size 600x600 mm (Recified) as submited by the
party. Sample not drawn by National Cera Lab,

TEST DESIRED: BS EN : 14411 : 2012 ( Group B 1a ) ANNEX - G

ANTI SKID RESISTANCE ( COEFFICIENT OF FRICTION ) TEST (WET)

AREA ClassificalWet Pendulum SRV Range |AS/NZS National contribution of floor
Slider 96 rubber surface to the risk of slipping when wet
PO <12 Very Bad
WET P1 12 to 24 Very High
P2 25.- 34 High
P3 35 - 44 Moderate
P4 45 - 54 Low
P5 > 54 Very Low

TEST REPORT
Test Merhod
PENDULUM TEST WET ACCORDING TO EN 16165:2021, Annex C
( ANTISKID ) EN 16165 : 2021
RUBBER SLIDER 45 ( Simulated Standard Shoe Shole ) RUBBER WITH HARDNESS IRHD 96+2 Annex C
WET VALUE OF PENDULUM FRICTION TESTER

AVERAGE VALUE OF PENDULUM
{ FIVE READING )

Srno WET VALUE

38

40

40

38

38
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Average: 38.8
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